
STATEMENT OF BASIS 
 

FOR THE REISSUANCE OF 
A NPDES PERMIT 

 
U.S. Environmental Protection Agency 
Region 5, NPDES Programs Branch - WN-16J 
77 West Jackson Boulevard 
Chicago, Illinois  60604 
(312) 886-6106 
 
Public Notice No.: 16-06-01-A  
 
Public Notice Issued On: June 10, 2016 Comment Period Ends: July 11, 2016 
  
Permit No.: MN-0061336-5 (REISSUANCE)  
 
Application No.: MN-0061336-5 
 
Name and Address of Applicant: Name and Address of Facility 
                                                                                                Where Discharge Occurs: 
 
Prairie Island Indian Community Prairie Island Indian Community  
Prairie Island Department of Water & Wastewater Wastewater Treatment Facility 
5636 Sturgeon Lake Road 5626 Sturgeon Lake Road 
Welch, Minnesota 55089 Welch, Minnesota 

Goodhue County 
(S.W. ¼ of S32, T114N, R19W)   

 
Receiving Water: Sturgeon Lake 
 
DESCRIPTION OF APPLICANT'S FACILITY AND DISCHARGE 
The above named applicant has applied for an NPDES Permit to discharge into the designated 
receiving water.  The facility is located within the exterior boundaries of the Prairie Island Indian 
Reservation.  The permit will be issued by the U.S. Environmental Protection Agency. 
 
The existing facility consists of an influent meter, a new cylindrical barscreen, a new vortex grit 
chamber and grit classifier, a flow equalization tank, two sequencing batch reactors (SBR), 
chlorination/dechlorination, backup chemical addition for phosphorus control, effluent pumping 
station, effluent meter, an aerobic digester/sludge storage tank, and sludge disposal equipment 
(thickener feed & thickened sludge pumps, rotary drum thickener w/ polymer feed unit, WAS 
tank & thickened sludge tank, bulk chemical storage and blowers).  The sludge is land applied on 
cropland within the reservation. 
 
In addition, the permittee has for use during emergency conditions its original pond treatment 
system.  The previous treatment system consisted of a 9.39 acre primary cell and 4.97 acre 



         Permit No. MN-0061336-5 
         Page - 2 

secondary cell and was designed to remove phosphorus.  Normally, there will be no discharge 
from these cells, however, if one is needed, the effluent must meet the limits required for the 
SBR.  Any removal of sludge from the cells will be required to meet the requirements of 40 CFR 
Part 503.  During the permit term, the permittee is contemplating the removal of one of the 
ponds.  
 
The facility discharges to Sturgeon Lake.  The facility’s design annual average flow is 0.200 
mgd and the design maximum monthly average flow is 0.300 mgd.  Wastewater is from 
domestic sources only, including a casino, marina and hotel. 
 
Proposed Effluent Limitations: 
Outfall 001- the permittee is authorized to discharge treated municipal wastewater from Outfall 
001.  Outfall 001 discharges to an unnamed wetland. 
 

 
Parameter 

 Date Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Daily 
Minimum 

 
Comments 

Flow All year Report Report --- --- PWJ 

Carbonaceous 
Biochemical Oxygen 
Demand (CBOD5) 
(mg/L) 

All Year 25  
> 85% removal 

40  --- --- STS 

Total Suspended Solids 
(mg/L) 

All Year 30  
> 85% removal 

45  --- --- STS 

Ammonia Nitrogen, 
Total (as N) (mg/L) 

All Year Report --- Report --- WQC 

Nitrite Plus Nitrate, 
Total (as N) (mg/L) 

All Year Report --- --- --- WQC 

Nitrogen, Kjeldahl, 
Total 

All Year Report --- --- --- WQC 

Nitrogen, Total (as N) 
(mg/L) 

All Year Report --- --- --- WQC 

Copper, Total 
Recoverable (µg/L) 

All Year --- --- Report --- WQC 

Hardness, Total (mg/L) All Year Report --- --- --- WQC 

Mercury, Total (ng/L) All Year Report --- Report --- WQC 

Dissolved Oxygen 
(mg/L) 

All Year --- --- --- Report PWJ 

E.coli (#/100ml) March 1 –
October 31 

126* --- 410  --- WQS 

Chlorine, Total 
Residual (mg/L) 

All Year (when 
used) 

--- --- 0.038  WQS 

Phosphorus, Total 
(mg/L) 

All Year 0.8 1.6 --- --- WQS 

pH (S.U.) All Year --- --- 9.0 6.0 STS 

Outfall Observation All Year Report --- --- --- PWJ 

 
*Geometric Mean 



         Permit No. MN-0061336-5 
         Page - 3 

 
Loading limits in the permit were calculated using the following formula based on the design 
flow: 
 
0.300 mgd x limit (mg/l) x 3.78 = Loading (kgs/d). 
 
Comment Key 
WQS – Water Quality Standards 
WQC – Water Quality Concern 
STS – Secondary Treatment Standards (40 CFR part 133) 
PWJ – Permit Writer’s Judgment 
 
Section 401 Water Quality Certification 
EPA is the appropriate authority for purposes of certifying the proposed discharge under Section 
401 of the Clean Water Act.  Section 401 certification is not needed from the state or the Prairie 
Island Indian Community as neither has federally approved water quality standards applicable to 
the receiving water at the point of discharge, however, EPA believes the effluent limitations 
included in the draft permit meet state water quality standards at the reservation boundary.  We 
have discussed our reissuance of the permit with the Minnesota Pollution Control Agency 
(MPCA). 
 
ESA and NHPA Compliance 
EPA has satisfied its requirements under the Endangered Species Act and the National Historical 
Preservation Act.  This is an existing facility.  Though construction may occur at the facility, the 
construction is expected to be within the same footprint of the existing facility.  Therefore, it is 
believed that the reissuance of the permit and the continued operation of the facility and 
associated discharge will have no effect on endangered or threatened species or their critical 
habitat and will have no impact on historical, archeological, or cultural resources. 
 
Basis for Permit Requirements 
The limits were developed to ensure compliance with 40 CFR Parts 131 and 133 and protection 
of human health and EPA’s water quality criteria, and protection of Minnesota’s Water Quality 
Standards (WQS) where they are applicable.  MPCA provided much assistance in the 
development of the limits for the previous permits to ensure the permits would be protective of 
state water quality standards where applicable.  At this time, the receiving water is not on the 
state’s list of impaired waters. 
 
pH 
The limits for pH are based on secondary treatment standards pursuant 40 CFR 133.  Monitoring 
indicates the permittee is in substantial compliance with the limits. 
 
5-day Carbonaceous Biochemical Oxygen Demand (CBOD5)   
The limits for CBOD5 are based on secondary treatment standards pursuant 40 CFR 133.  A 
weekly average limit of 40 mg/L and a monthly average limit of 25 mg/L are carried from the 
previous permit and are still applicable.  The permittee has been in substantial compliance with 
these limits.  The weekly average and the monthly average are the arithmetic mean of pollutant 
parameter values for samples collected in a period of 7 and 30 consecutive days, respectively.   



         Permit No. MN-0061336-5 
         Page - 4 

 
Total Suspended Solids (TSS) 
The limits for TSS are based on secondary treatment standards pursuant 40 CFR 133.  A weekly 
average limit of 45 mg/L and a monthly average limit of 30 mg/L are carried from the previous 
permit and are still applicable.  The permittee has been in substantial compliance with these 
limits.  The weekly average and the monthly average are the arithmetic mean of pollutant 
parameter values for samples collected in a period of 7 and 30 consecutive days, respectively. 
   
Dissolve Oxygen (DO) 
Monitoring for dissolved oxygen is carried over from the previous permit as we believe it is still 
appropriate.  There are no water quality criteria applicable at the point of discharge. 
 
E. coli 
The limits for E. coli are based on the EPA’s 2012 Recreational Water Quality Criteria.  The 
geometric mean of samples collected over a 30-day period shall not exceed 126 E. coli per 100 
milliliters (ml).  The statistical threshold value of 410 E. coli per 100 ml is set as the daily 